
CS-1/CS2 
(G851/G852/G859/G860) 

 
 



 

 
 
 

Important Notes Regarding RoHS Compliant Parts in this Catalog 
 

z The material of some parts used on the CS1/CS2 was changed in accordance with the RoHS Directive. This Parts Catalog contains parts 

from before the changes (non-RoHS compliant parts) and after the changes (RoHS-compliant parts). 

 

z RoHS-compliant parts have “(RoHS)” at the end of their description, together with “X/X” for X/X interchangeability or no mark for X/O 

interchangeability. RoHS-compliant parts are listed together with their non-RoHS compliant parts. See below. 

 

Example: Exterior 1 (G150) 

 

Index: Part No.  Description: 

1  G150 1024 Tapping Screw M3x8 

2  G150 1521 Ozone Chamber Ass’y 

3  G150 1198 Ozone Chamber 

4  G150 5590 CBDC Sirocco Fan Ass’y  (RoHS) 

G150 1590 CBDC Sirocco Fan Ass’y 

 

47  G150 8875 Controller Bpard (70) Ass’y (RoHS) X/X 

G150 1875 Controller Bpard (70) Ass’y 

 

 



 

 
 
 

Important Notes Regarding RoHS Compliant Parts in this Catalog 
 

z Interchangeability: 

 

¾ X/O: 

 RoHS compliant 

machines: 

Non-RoHS compliant 

machines: 

RoHS compliant parts Usable Usable 

Non-RoHS compliant parts Do not use Usable 

 

¾ X/X: 

 RoHS compliant 

machines: 

Non-RoHS compliant 

machines: 

RoHS compliant parts Usable Do not use 

Non-RoHS compliant parts Do not use Usable 

 

z S/N Information: 

MODEL NAME V/Hz DESTINATION CODE SERIAL NO. 
Container Stacker 1 

DDP70e 
200 - 240V/50,60Hz USA/Europe G851-00 Q65604XXXXX

Container Stacker 2 
DDP70e 

200 - 240V/50,60Hz USA/Europe G852-00 Q52604XXXXX

Container Stacker 1 
DDP92/184 

200 - 240V/50,60Hz USA/Europe G859-00 Q55604XXXXX

Container Stacker 2 
DDP92/184 

200 - 240V/50,60Hz USA/Europe G860-00 Q56604XXXXX

 



 

 
 

 

Location of Unit.......................................................................  2 

  1.CS-1/CS-2 1 (G851/G852/G859/G860)...............................  4 

  2.CS-1/CS-2 2 (G851/G852/G859/G860)...............................  6 

  3.CS-1/CS-2 3 (G851/G852/G859/G860)...............................  8 

  4.CS-2 (G852/G860).............................................................. 10 

  5.Drawer Section (G851/G852/G859/G860) ......................... 12 

  6.Jogger Section (G851/G852/G859/G860) .......................... 14 

  7.Fork Lift Section (G851/G852/G859/G860) ........................ 16 

  8.Paper Feeder (G851/G852/G859/G860) ............................ 18 

  9.Off Set Section (G851/G852/G859/G860).......................... 20 

 10.Additional Paper Feeder (G85/G852/G859/G860) ............ 22 

 11.Tray Section (G851/G852/G859/G860)............................. 24 

Parts Index.............................................................................. 27 

CS-1/CS2 (G851/G852/G859/G860) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

May ,30 ' 2006 



2 

 

 

 

 

 

 

 

 

 

 

 

 

 

LOCATIONS OF UNITS LOCATIONS OF UNITS 

  1. CS-1/CS-2 1 (G851/G852/G859/G860) 

See Page   5 

  2. CS-1/CS-2 2 (G851/G852/G859/G860) 

See Page   7 

  3. CS-1/CS-2 3 (G851/G852/G859/G860) 

See Page   9 

LOCATIONS OF UNITS 

  4. CS-2 (G852/G860) 

See Page  11 

LOCATIONS OF UNITS 

  5. Drawer Section (G851/G852/G859/G860) 

See Page  13 

LOCATIONS OF UNITS 

  6. Jogger Section (G851/G852/G859/G860) 

See Page  15 



3 

 

 

 

 

 

 

 

 

 

 

LOCATIONS OF UNITS LOCATIONS OF UNITS 

  7. Fork Lift Section (G851/G852/G859/G860) 

See Page  17 

  8. Paper Feeder (G851/G852/G859/G860)

See Page  19 

  9. Off Set Section (G851/G852/G859/G860) 

See Page  21 

LOCATIONS OF UNITS 

10. Additional Paper Feeder 

(G85/G852/G859/G860) 

See Page  23 

LOCATIONS OF UNITS 

11. Tray Section (G851/G852/G859/G860) 

See Page  25 



4 

 

1.CS-1/CS-2 1 (G851/G852/G859/G860) 

16

16

43

43

43

48

49

44

46
41 45

39

40

40

39

8

8

7

6

42

41
42

8

8

7

35

6

24

35

2021
22

23

2729

32

34

33
32

28

30
31

25

12

10

26
35

24

35
2021

22

23

2729

32

34

33
32

28

30
31

25

26

14

15

13

5

Jogger Ass'y

Jogger Ass'y

Drawer Ass'y

Drawer Ass'y

5

36

19

18

17

3

36
19

18

17

3

38

2

2 1

47

47
37



5 

 1 G851 1178  Paper Guide 1 

 2 G150 1160  Screw M4x8 3 

 3 G150 1160  Screw M4x8 2 

 5 G851 1222  Stopper Sheet 2 

 6 G150 1258  Slide Rail (1) 2 

 7 G150 1259  Slide Rail (1) 2 

 8 G150 1027  Tapping Screw M4x8 4 

 10 G851 1154  Table Ass'y - A4 2 

 12 G851 1155  Table Ass'y - A3 2 

 13 G851 1180  Basket 2 

 14 G851 1079  Middle Cover 1 

 15 G150 1160  Screw M4x8 5 

 16 G150 1160  Screw M4x8 4 

 17 G150 1008  Bind Screw M3x5 2 

 18 G851 1184  Sensor Holder (PHO) 2 

 19 G851 5102  Jam Sensor Ass'y (RoHS) 2 

  G851 1102  Jam Sensor Ass'y 2 

 20 G851 1083  Door Lock Case 2 

 21 G851 1158  Release Slider 2 

 22 G150 1035  Flange Nut 4 

 23 G851 1006  Tension Coil Spring 2 

 24 G150 1160  Screw M4x8 4 

 25 G150 1015  Bind Screw M4x10 4 

 26 G851 1063  Door Lock Base 2 

 27 G851 1157  Latch Arm Ass'y 2 

 28 G851 1182  Cover Lock Shaft 2 

 29 G851 1005  Tension Coil Spring 2 

 30 G851 1199  Link 2 

 31 G150 1083  Retaining Ring-E 2 

 32 G150 1085  Retaining Ring-e 4 

 33 G150 5421  Solenoid A (RoHS) 2 

  G150 1421  Solenoid A 2 

 34 G150 1153  Screw M3x6 4 

 35 G150 1160  Screw M4x8 6 

 36 G851 1115  Sensor Holder 2 

 37 G150 1160  Screw M4x8 1 

 38 G851 1168  Push Button Cover 1 

 39 G851 1151  Inner Cover 2 

 40 G150 1160  Screw M4x8 4 

 41 G851 1200  Latch Roller Hook 2 

 42 G150 1160  Screw M4x8 4 

 43 G150 5099  Photo Interrupter (RoHS) 4 

  G150 1099  Photo Interrupter 4 

 44 G851 5019  Push Switch (RoHS) 2 

  G851 1019  Push Switch 2 

 45 G150 5106  EOF Sensor (RoHS) 1 

  G150 1106  EOF Sensor 1 

 46 G150 1157  Screw M3x16 1 

 47 G150 1160  Screw M4x8 2 

 48 G851 1118  Push Button Holder 1 

 49 G851 5019  Push Switch (RoHS) 1 

  G851 1019  Push Switch 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

1.CS-1/CS-2 1 (G851/G852/G859/G860) 



6 

 

 

2.CS-1/CS-2 2 (G851/G852/G859/G860) 

31

34

34

32

33

9

8

9

33

7

7

30

29

34

27

26

28

28

34

6

66

6

5

5

33

21

21

23
22

20

25
24

1

3

3

2

3

19

3

4

4

3

4

4

17

17

16,18

11

11 14

13

10

15

14

13

12

Off Set Ass'y

Off Set Ass'y

Fork Lift Ass'y

Fork Lift Ass'y

152

 



7 

 1 G851 1030  Frame Ass'y 1 

 2 G851 1094  Lift Cover 2 

 3 G150 1160  Screw M4x8 12 

 4 G150 1160  Screw M4x8 6 

 5 G851 1044  Stay 2 

 6 G150 1160  Screw M4x8 4 

 7 G150 1160  Screw M4x8 3 

 8 G851 1086  Stopper 1 

 9 G150 1160  Screw M4x8 3 

 10 G851 1166  Panel Holder 1 

 11 G150 1160  Screw M4x8 2 

 12 G851 1144  Holder:Ass'y 1 

 13 G851 5081  Micro Switch Ass'y (RoHS) 2 

  G851 1081  Micro Switch Ass'y 2 

 14 G150 1153  Screw M3x6 4 

 15 G150 1160  Screw M4x8 2 

 16 G851 5080  ST093 Ass'y (DDP 70) (RoHS) 1 

  G851 1080  ST093 Ass'y (DDP 70) 1 

 17 G150 1160  Screw M4x8 6 

 18 G851 5091  ST094 Ass'y (DDP 92/184) (RoHS) 1 

  G851 1091  ST094 Ass'y (DDP 92/184) 1 

 19 G851 5108  RB301 Ass'y (RoHS) 1 

  G851 1108  RB301 Ass'y 1 

 20 G851 5017  Switching Regulator (RoHS) 1 

  G851 1017  Switching Regulator 1 

 21 G150 1160  Screw M4x8 3 

 22 G851 1022  External Tooth Washer D4 1 

 23 G150 1160  Screw M4x8 1 

 24 G851 1165  PS Cover 1 

 25 G150 1160  Screw M4x8 1 

 26 G851 1176  RB Cover 1 

 27 G150 1160  Screw M4x8 3 

 28 G150 1153  Screw M3x6 2 

 29 G851 1170  Guide Plate (L) Ass'y 1 

 30 G152 1134  Guide Plate 1 

 31 G851 1046  Joint Bracket 1 

 32 G851 1047  Joint Bracket 1 

 33 G150 1162  Screw M4x12 6 

 34 G150 1160  Screw M4x8 4 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

2.CS-1/CS-2 2 (G851/G852/G859/G860) 

O'Brien
Item 1
DDP MB 33: Deleted



8 

 

 

3.CS-1/CS-2 3 (G851/G852/G859/G860) 

8

8

9

5

6

7

7
4

2

77

8
3

10

15

16
21

20

17

18
19

18

18

18

12

12
14

23

23

22

25

25

25

24

25

25

25

1
1

1

1

13

11

18

19

19

18

19

19

21

21

21

20

Tray Ass'y

 



9 

 1 G150 1160  Screw M4x8 8 

 2 G851 1051  Top Cover Ass'y (CS1) 1 

 3 G851 1040  Top Cover Ass'y (CS1) 1 

 4 G851 1171  Top Cover L Ass'y (CS1) 1 

 5 G851 1141  Free Stop Hinge (CS1) 1 

 6 G851 1142  Free Stop Hinge (CS1) 1 

 7 G150 1153  Screw M3x6 8 

 8 G150 1014  Bind Screw M4x8 4 

 9 G851 1090  Bracket (CS1) 1 

 10 G150 1160  Screw M4x8 3 

 11 G851 1077  Front Cover Ass'y 1 

 12 G851 1078  Front Cover Ass'y 2 

 13 G851 1072  Hinge Base Ass'y 1 

 14 G851 1074  Hinge Base Ass'y 1 

 15 G851 1073  Hinge Base Ass'y 1 

 16 G851 1076  Hinge Base Ass'y 1 

 17 G851 1075  Hinge Base Ass'y 1 

 18 G152 1200  Door Hinge Bush 6 

 19 G150 1014  Bind Screw M4x8 10 

 20 G851 1167  F Cover Stopper 2 

 21 G150 5084  Retaining Ring-E (RoHS) 4 

  G150 1084  Retaining Ring-E 4 

 22 G851 1032  Side Cover Ass'y (CS1) 1 

 23 G150 1014  Bind Screw M4x8 4 

 24 G851 1050  Rear Cover Ass'y 1 

 25 G150 1014  Bind Screw M4x8 6 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

3.CS-1/CS-2 3 (G851/G852/G859/G860) 



10 

 

 

4.CS-2 (G852/G860) 

14

2
1

14

14

2

126

2

13

133

10

11

10

10
12

10

4

8

9

9

6 6
5

7

Additional Paper Feeder Ass'y



11 

 1 G851 1031  Side Cover B 1 

 2 G150 1014  Bind Screw M4x8 4 

 3 G851 1052  T Cover Ass'y 1 

 4 G851 1172  Top Cover 2 Ass'y 1 

 5 G851 1142  Free Stop Hinge 1 

 6 G150 1153  Screw M3x6 4 

 7 G851 1143  Free Stop Hinge 1 

 8 G150 1143  D3 Washer 2 

 9 G150 1160  Screw M4x8 4 

 10 G150 1014  Bind Screw M4x8 4 

 11 G851 1087  Lid 2 Bracket 1 

 12 G150 1160  Screw M4x8 6 

 13 G150 1160  Screw M4x8 2 

 14 G150 1160  Screw M4x8 6 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

4.CS-2 (G852/G860) 



12 

 

 

5.Drawer Section (G851/G852/G859/G860) 

8

5

9

6

7

8
4

8
5

9

6

7

3

1

8
4

16

13

14

15

12

2

1110



13 

 1 G851 1156  Drawer Ass'y 2 

 2 G851 1159  Plate 2 

 3 G851 1048  Drawer Rivet Ass'y 2 

 4 G851 1152  Basket Sense Plate Holder 4 

 5 G851 1153  Basket Sense Plate 4 

 6 G150 1710  Latch Roller Shaft 4 

 7 G851 1006  Tension Coil Spring 4 

 8 G150 1709  Hook Ring B 8 

 9 G150 1160  Screw M4x8 4 

 10 G150 1160  Screw M4x8 2 

 11 G150 1709  Hook Ring B 4 

 12 G851 1150  Latch Roller Base 2 

 13 G150 1711  Latch Roller Ass'y 2 

 14 G150 1710  Latch Roller Shaft 2 

 15 G851 1007  Tension Coil Spring 2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

5.Drawer Section (G851/G852/G859/G860) 



14 

 

 

6.Jogger Section (G851/G852/G859/G860) 

41

41

9

9
53

8

8

13
44

44

44

48

48
48

53

53

53

15

6

15

15

16

16

16

17

17

17

45

45
45

20

54

20

54

21

48 22

53 53

53

14

14
14

7

7

48

11

50

49

35

33

38

30 (4pins)

30 (2pins)

53

27

53

28

2948

48

22

53

53

34

53

53

53

36

37
46

55

40

39

21

4848

26

25

53

32

55

8
48

48

53

11
7

23

9

42

45
45

19

19

53

57
57

53
26

24

53

4

26

2453

31

5

5
51

18

43

3

56

47

18

43

3

51
5

5

52

12

22

21

37
46 55

10
10



15 

 1 G851 5058  Jogger Ass'y (Lower) (RoHS) 1 

  G851 1058  Jogger Ass'y (Lower) 1 

 2 G851 5059  Jogger Ass'y (Upper) (RoHS) 1 

  G851 1059  Jogger Ass'y (Upper) 1 

 3 G851 1216  J Roller Pin 4 

 4 G851 1128  Jogger Base Ass'y 2 

 5 G150 1083  Retaining Ring-E 8 

 6 G851 1129  Jogger Motor Frame Rivet Ass'y 2 

 7 G150 5263  Stepping Motor 4 DC/15W (RoHS) 6 

  G150 1263  Stepping Motor 4 DC/15W 6 

 8 G851 1148  Jogger Motor Pulley 6 

 9 G851 1000  Hex Socket Screw M3x3 6 

 10 G150 1153  Screw M3x6 4 

 11 G851 1009  Extension Spring 4 

 12 G851 1217  J Roller Pin 2 

 13 G851 5018  Photointerruptor (RoHS) 2 

  G851 1018  Photointerruptor 2 

 14 G155 1006  Washer 6 

 15 G851 1201  Jogger Pulley Stand 6 

 16 G851 1101  S Tension Pulley 6 

 17 G851 1197  Jogger Pulley Flange 6 

 18 G851 1194  J Pressure Roller 4 

 19 G851 1123  Stopper Shaft 4 

 20 G851 1119  Jogger Shaft 8 

 21 G155 1681  Linear Sleeve A 6 

 22 G851 1121  Actuator 6 

 23 G851 1130  Stopper Motor Frame Ass'y 2 

 24 G851 1122  Jogger Sensor Holder 4 

 25 G851 1124  Stopper Sensor Holder 2 

 26 G150 5098  Photo Interrupter (RoHS) 6 

  G150 1098  Photo Interrupter 6 

 27 G851 1043  Sensor Holder 2 

 28 G851 1185  Sensor Holder(PHO) 2 

 29 G851 5103  Jam Sensor Ass'y (RoHS) 2 

  G851 1103  Jam Sensor Ass'y 2 

 30 G150 5106  EOF Sensor (RoHS) 2 

  G150 1106  EOF Sensor 2 

 31 G851 1203  Sensor Holder(EOF) 2 

 32 G851 1169  Stopper Plate Ass'y 2 

 33 G851 1064  Jogger Holder 2 

 34 G851 1065  Jogger Holder 2 

 35 G851 1136  Jogger Plate W Ass'y 2 

 36 G851 1137  Jogger Plate W Ass'y 2 

 37 G150 1002  Poly Slider 4 

 38 G851 1218  Jogger Spring 2 

 39 G851 1066  Jogger Stay 2 

 40 G851 1219  Jogger Spring 2 

 41 G851 1011  Timing Belt 4 

 42 G851 1014  Timing Belt 2 

 43 G851 1214  J Roller Arm 4 

 44 G150 1085  Retaining Ring-e 8 

 45 G150 1086  Retaining Ring-E 18 

 46 G150 1088  Retaining Ring-E 4 

 47 G851 1195  J Roller Pin 2 

 48 G150 1153  Screw M3x6 28 

 49 G150 1157  Screw M3x16 2 

 50 G150 1157  Screw M3x16 1 

 51 G851 1215  J Roller Arm Holder 4 

 52 G150 1010  Bind Screw M3x8 2 

 53 G150 1160  Screw M4x8 42 

 54 G150 1014  Bind Screw M4x8 4 

 55 G150 1154  Screw M3x8 6 

 56 G150 1153  Screw M3x6 2 

 57 G851 1196  Wire Guide 4 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

6.Jogger Section (G851/G852/G859/G860) 



16 

 

 

7.Fork Lift Section (G851/G852/G859/G860) 

6

7

5

34
36

35

8

4

6

1

6
6

8

7

19 19

61

41

42

43

45

2624

25

28
22

4417

3

27

26

25

24

23

22
21

14

11

12
15

13

38

38

10

2

10 29

33

3820

20

2
40

39

18

30

31

30

30

30

30

22



17 

 1 G851 8054  Fork Lift Ass'y (RoHS) 2 

  G851 1054  Fork Lift Ass'y 2 

 2 G150 1036  Flange Nut 8 

 3 G851 1068  Lift Frame Ass'y 2 

 4 G851 1082  Container Fork Ass'y 2 

 5 G150 1043  Ball Bearing 2 

 6 G150 1160  Screw M4x8 12 

 7 G851 5138  Fork Sensor Plate (RoHS) 4 

  G851 1138  Fork Sensor Plate 4 

 8 G150 1160  Screw M4x8 8 

 9 G851 1208  Wire Guard 2 

 10 G150 1160  Screw M4x8 4 

 11 G150 1020  Tapping Screw M4x10 2 

 12 G150 1160  Screw M4x8 2 

 13 G851 1117  Gear Holder 2 

 14 G150 1047  Bushing 2 

 15 G150 1329  Motor Gear Lh 2 

 16 G150 1016  Bind Screw M4x12 2 

 17 G150 1150  Pin D3x16 2 

 18 G150 8295  Geared Motor 2000 - DC3W (RoHS) 2 

  G150 1295  Geared Motor 2000 - DC3W 2 

 19 G150 1020  Tapping Screw M4x10 4 

 20 G150 1160  Screw M4x8 6 

 21 G150 1046  Bushing 2 

 22 G150 1086  Retaining Ring-E 4 

 23 G150 1311  Drive Gear 2 

 24 G150 1149  D3x14 Pin 4 

 25 G851 1096  Ball Bearing Housing 4 

 26 G152 1003  Ball Bearing 4 

 27 G851 1116  Fork Drive Shaft 2 

 28 G150 1354  Drive Gear 2 2 

 29 G851 1207  Wire Guard Plate 4 

 30 G150 5098  Photo Interrupter (RoHS) 10 

  G150 1098  Photo Interrupter 10 

 31 G851 1225  Sensor Holder L 4 

 32 G851 1181  Sensor Holder H 2 

 33 G150 1160  Screw M4x8 2 

 34 G851 1173  Lock Sense Plate(R) 2 

 35 G150 1074  Extension Spring 2 

 36 G150 1085  Retaining Ring-e 2 

 37 G150 1043  Ball Bearing 2 

 38 G150 1043  Ball Bearing 4 

 39 G150 1043  Ball Bearing 2 

 40 G150 1085  Retaining Ring-e 2 

 41 G851 1175  Lock Sensor Holder 2 

 42 G150 5098  Photo Interrupter (RoHS) 2 

  G150 1098  Photo Interrupter 2 

 43 G150 1160  Screw M4x8 2 

 44 G851 1140  Lock Sense Plate 2 

 45 G150 1074  Extension Spring 2 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

7.Fork Lift Section (G851/G852/G859/G860) 

O'Brien
Item 3, 4
DDP MB 33: Deleted



18 

  

8.Paper Feeder (G851/G852/G859/G860) 

6

8
9

8

9

7

1811

11

11

11

3

3

3

29

29

30

30

30

30

30 57

57

58

58

28

28

3

6

6

15

7

7

7

7

10

10

10

10

19

61
61

14

13

11

5

5

5

5

5

4

4

4

20

5

12

4

11

11

7

16

178

9

29

29

29

6

3

3 3

347

6 676947
68

6
3

30

45

39

51

54

1
39

3

3039

37
3

3839
3

41

3

50

523 65

64

61

60
59 29

55

63

56

3
48

3
65

64

61

60
59 29

63

56

51
49

3

3

35

39

38
39 30

33
31

32

44

41

52
50

3

55
30

39
3

38
39

41

43

33
31

32

26

36

33

33

33

33

31

32

32

32

32

24

23

25

25

25

25

63

65
6

74

34

34
77

78

3475

76

73 34

72

72

34
70

71
66

34

40

66
46

66

70
62

34

34 34
27

53

42

42

2

21

22

2



 

 1 G851 1188  Idler Gear Shaft 1 

 2 G150 1160  Screw M4x8 2 

 3 G150 1160  Screw M4x8 31 

 4 G150 1544  Phd Knob 4 

 5 G150 1120  Adjuster 7 

 6 G150 1001  Sholder Screw 7 

 7 G150 1063  Extension Spring 6 

 8 G150 5100  Photo Sensor (RoHS) 3 

  G150 1100  Photo Sensor 3 

 9 G150 1344  Sensor Holder 3 

 10 G150 5431  Pressure Roller Ass'y (RoHS) 6 

  G150 1431  Pressure Roller Ass'y 6 

 11 G150 1095  Plug Cushion Rubber 9 

 12 G851 1178  Paper Guide 1 

 13 G851 1067  Lower Paper Guide Ass'y 1 

 14 G851 1037  Upper Paper Guide 1 

 15 G851 1088  Paper Guide B1(w) Ass'y 1 

 16 G851 1089  Paper Guide B2(w) Ass'y 1 

 17 G851 1027  Upper Paper Guide 1 

 18 G851 1026  Upper Paper Guide 1 

 19 G851 1036  Lower Paper Guide 1 

 20 G851 1038  Lower Paper Guide 1 

 21 G851 5019  Push Switch (RoHS) 1 

  G851 1019  Push Switch 1 

 22 G851 1177  Push Switch Holder 1 

 23 G851 1164  Drive Gear 1 

 24 G851 1147  Feed Roller Cs Ass'y 1 

 25 G851 1145  Feed Roller Cs Ass'y 4 

 26 G851 1146  Feed Roller Cs Ass'y 1 

 27 G851 1093  Push Switch Cover 1 

 28 G150 1587  Feed Roller Knob 2 

 29 G150 1047  Bushing 8 

 30 G150 1088  Retaining Ring-E 10 

 31 G851 1097  Gear 3 

 32 G851 1098  Pulley 6 

 33 G150 1411  Gear Stopper 6 

 34 G150 1160  Screw M4x8 14 

 35 G851 1112  Tension Roller Holder Ass'y 1 

 36 G851 1111  Tension Roller Holder Ass'y 1 

 37 G851 1110  Tension Roller Holder Ass'y 1 

 38 G150 1594  Tension Roller B 3 

 39 G150 1042  Ball Bearing 8 

 40 G851 1004  Tension Coil Spring 1 

 41 G851 1010  Extension Spring 3 

 42 G150 1085  Retaining Ring-e 2 

 43 G851 1013  Timing Belt 1 

 44 G851 1015  Timing Belt 1 

 45 G851 1012  Timing Belt 1 

 46 G851 1211  Hinge Arm Ass'y 1 

 47 G851 1187  Motor Gear Bracket 2 

 48 G851 1060  Motor Holder 1 

 49 G851 1109  Motor Holder 1 

 50 G150 5262  Stepping Motor 5 - DC35W (RoHS) 2 

  G150 1262  Stepping Motor 5 - DC35W 2 

 51 G151 1059  Sb Motor Gear 2 

 52 G150 1162  Screw M4x12 4 

 53 G851 1161  Solenoid Holder(2) 1 

 54 G851 1107  Idler Gear Pulley 1 

 55 G851 1069  SM Gateass'y 2 

 56 G851 1004  Tension Coil Spring 2 

 57 G150 1046  Bushing 2 

 58 G150 1085  Retaining Ring-e 2 

 59 G150 1087  Retaining Ring-E 2 

 60 G851 1095  Gate Link(A) 2 

 61 G851 1099  Link(A) 4 

 62 G851 1163  Rear Plate Ass'y 1 

 63 G150 5421  Solenoid A (RoHS) 3 

  G150 1421  Solenoid A 3 

 64 G851 1113  Solenoid Holder 2 

 65 G150 1153  Screw M3x6 6

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

8.Paper Feeder (G851/G852/G859/G860) 



19 

 66 G150 5084  Retaining Ring-E (RoHS) 3 

  G150 1084  Retaining Ring-E 3 

 67 G851 1133  Guide Spring 1 

 68 G851 1024  Washer 1 

 69 G851 1021  Spring Washer D4 1 

 70 G150 1046  Bushing 2 

 71 G851 1212  Drive Roller Gear 1 

 72 G851 1210  Idler Gear 3 

 73 G851 1162  Front Plate Ass'y 1 

 74 G150 1051  Rivet 1 

 75 G851 1213  Gate Actuator 2 1 

 76 G851 1106  Gate Ass'y 1 

 77 G851 1160  Lower Paper Guide(2) 1 

 78 G851 1084  Rubber Roller Shaft 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 



 



20 

 

 

9.Off Set Section (G851/G852/G859/G860) 

8

8
8

8

7
5

5

5

4

4
4

4

7

7

7

3

26

25

14

11

19

20

29

30

1

20

13
16

22

10

10

24

38

17

37

36

17

15

30

9

9

27

31

28

23

23

21

23

6
2

2

21

21

34

12

18

35

12

43
42

41

34

4342

41

44
42

41

43

42
41

4342
41

39

34

40

34

32

33

33



21 

 1 G851 5055  OFF Set Ass'y (RoHS) 2 

  G851 1055  OFF Set Ass'y 2 

 2 G851 1221  Washer 16 

 3 G851 1053  OFF Set Frame Ass'y 2 

 4 G851 1193  OFF Set Base 8 

 5 G851 1198  OFF Set Spacer 8 

 6 G851 1204  Idler Roller (S) 8 

 7 G851 1105  OFF Set Roller Holder 8 

 8 G150 1154  Screw M3x8 16 

 9 G150 1160  Screw M4x8 4 

 10 G851 1183  OFF-set Roller Ass'y 8 

 11 G851 5127  OFFf Set Roller Shaft Ass'y (RoHS) 2 

  G851 1127  OFFf Set Roller Shaft Ass'y 2 

 12 G150 1153  Screw M3x6 4 

 13 G851 1001  Ball Bearing 2 

 14 G150 1087  Retaining Ring-E 2 

 15 G851 1192  Ball Bearing Holder(S) 2 

 16 G150 1160  Screw M4x8 2 

 17 G150 1161  Screw M4x10 4 

 18 G150 1132  Electrostatic Eraser 2 

 19 G851 1186  Lever Base Ass'y (2) 2 

 20 G150 1153  Screw M3x6 8 

 21 G150 1153  Screw M3x6 8 

 22 G851 5149  Solenoid Ass'y (RoHS) 2 

  G851 1149  Solenoid Ass'y 2 

 23 G851 1202  Idler Roller Ass'y 8 

 24 G851 1125  OFF Set Bar Ass'y 2 

 25 G851 1003  Compression Spring 2 

 26 G851 1002  Sleeve Bearing 2 

 27 G150 5100  Photo Sensor (RoHS) 2 

  G150 1100  Photo Sensor 2 

 28 G150 1344  Sensor Holder 2 

 29 G851 1209  Stopper Plate 2 

 30 G150 1153  Screw M3x6 6 

 31 G851 1134  OFF Set PG W Ass'y 2 

 32 G851 1224  OFF Set Simm 6 

 33 G851 1223  OFF Set Simm 6 

 34 G150 1160  Screw M4x8 8 

 35 G851 1045  OFF Set PG 2 

 36 G851 1100  Pulley 2 

 37 G150 1411  Gear Stopper 2 

 38 G851 1104  Stop Housing(2) M 2 

 39 G851 1024  Washer 2 

 40 G150 1001  Sholder Screw 2 

 41 G851 1023  Pan Head Screw No.3 NI M3x5 10 

 42 G150 1143  D3 Washer 10 

 43 G851 1206  Paddle 8 

 44 G851 1205  Paddle 2 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

9.Off Set Section (G851/G852/G859/G860) 

Ed O'Brien
Item 6
PCIL: August 2011

Ed O'Brien
Item 23
PCIL: August 2011



22 

 

 

10.Additional Paper Feeder (G851/G852/G859/G860) 

16

16

22

10

16

14

13

13

13

6
15

6

21

17

17

6

33
39

4

1

11

33
39

33
396

6

12

33
39

23

33
39

16

16 13

24

17

17

15

13
14

28
27

26

28

37

37

6

32
31

32
33

11
19

11

10

6

6 33
32

31
32

30

33
34

12

6

6

6

6

6 6

3

35

37

33
32

31
32

30
33

32
31

32
30

3332
31

32
3037

37

20

18

9

8

2 7

25

38

38

5

29

29

29

29

36

36

36

36

36
29



23 

 1 G851 1033  Additional Paper Feeder Ass'y 1 

 2 G150 1162  Screw M4x12 2 

 3 G851 1029  Frame 1 

 4 G851 1039  Lid 2 Stopper 1 

 5 G151 1059  SB Motor Gear 1 

 6 G150 1160  Screw M4x8 34 

 7 G150 5262  Stepping Motor 5 - DC35W (RoHS) 1 

  G150 1262  Stepping Motor 5 - DC35W 1 

 8 G851 1114  Motor Holder A 1 

 9 G851 1008  Tension Coil Spring 1 

 10 G150 1544  Phd Knob 2 

 11 G150 1120  Adjuster 3 

 12 G150 1001  Sholder Screw 2 

 13 G150 1063  Extension Spring 5 

 14 G150 5100  Photo Sensor (RoHS) 2 

  G150 1100  Photo Sensor 2 

 15 G150 1344  Sensor Holder 2 

 16 G150 5431  Pressure Roller Ass'y (RoHS) 5 

  G150 1431  Pressure Roller Ass'y 5 

 17 G150 1095  Plug Cushion Rubber 4 

 18 G851 1190  Tension Roller Holder Ass'y 1 

 19 G851 1178  Paper Guide 1 

 20 G851 1179  N.P(Paper Guide) 1 

 21 G851 1042  L Paper Guide A 1 

 22 G851 1061  U Paper Guide A Ass'y 1 

 23 G851 1041  L Paper Guide B 1 

 24 G851 1092  U Paper Guide B(W) Ass'y 1 

 25 G851 1016  Timing Belt 1 

 26 G851 1062  Frame Stay 1 

 27 G150 1132  Electrostatic Eraser 1 

 28 G150 1010  Bind Screw M3x8 2 

 29 G150 1411  Gear Stopper 5 

 30 G851 1191  Tension Pulley Shaft 4 

 31 G150 1594  Tension Roller B 5 

 32 G150 1042  Ball Bearing 10 

 33 G150 1088  Retaining Ring-E 12 

 34 G150 1438  Pick Idler Gear 2 

 35 G851 1189  Idler Gear Shaft 2 

 36 G851 1098  Pulley 5 

 37 G851 1145  Feed Roller Cs Ass'y 5 

 38 G851 1097  Gear 2 

 39 G150 1047  Bushing 5 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

10.Additional Paper Feeder (G851/G852/G859/G860) 



24 

 

 

11.Tray Section (G851/G852/G859/G860) 

6

6

4

3

5

5

15

16

5

12

8

11

16

13

13

13

22
21

1,2

13 10

9

17
18

19

20

7
14

 



25 

 1 G851 1056  Tray:Ass'y (DDP 70) 1 

 2 G851 1057  Tray:Ass'y (DDP 92/184) 1 

 3 G851 1131  Tray Frame Ass'y 1 

 4 G851 1049  Tray Plate 1 

 5 G150 1014  Bind Screw M4x8 4 

 6 G150 1160  Screw M4x8 2 

 7 G150 1088  Retaining Ring-E 1 

 8 G851 1071  Paper Guide 1 

 9 G150 5431  Pressure Roller Ass'y (RoHS) 1 

  G150 1431  Pressure Roller Ass'y 1 

 10 G150 1063  Extension Spring 1 

 11 G851 1220  Paper Stopper Ass'y (DDP 92/184) 1 

 12 G851 1070  Roller Cover 1 

 13 G150 1160  Screw M4x8 4 

 14 G150 1047  Bushing 1 

 15 G150 1132  Electrostatic Eraser 1 

 16 G150 1010  Bind Screw M3x8 2 

 17 G150 1411  Gear Stopper 1 

 18 G851 1097  Gear 1 

 19 G851 1098  Pulley 1 

 20 G851 1145  Feed Roller CS Ass'y 1 

 21 G150 1443  Idler Gear A 1 

 22 G150 1088  Retaining Ring-E 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

11.Tray Section (G851/G852/G859/G860) 



 

 

 

Parts Index 



28 

Off Set Section (G851/G852/G859/G860) G851 1204 Idler Roller (S) Idler Roller (S) 8  21 -   6 

 G851 1205 Paddle Paddle 2  21 -  44 

 G851 1206 Paddle Paddle 8  21 -  43 

 

PM Parts Index 

Description in Service Manual Part No. Section Name 
Page and 
Index No. 

Q’ty Per
Assembly Description in Parts Catalog 



29 

G851 1000  Hex Socket Screw M3x3  15 -   9 

G851 1001  Ball Bearing  21 -  13 

G851 1002  Sleeve Bearing  21 -  26 

G851 1003  Compression Spring  21 -  25 

G851 1004  Tension Coil Spring  19 -  40 

G851 1004  Tension Coil Spring  19 -  56 

G851 1005  Tension Coil Spring   5 -  29 

G851 1006  Tension Coil Spring   5 -  23 

G851 1006  Tension Coil Spring  13 -   7 

G851 1007  Tension Coil Spring  13 -  15 

G851 1008  Tension Coil Spring  23 -   9 

G851 1009  Extension Spring  15 -  11 

G851 1010  Extension Spring  19 -  41 

G851 1011  Timing Belt  15 -  41 

G851 1012  Timing Belt  19 -  45 

G851 1013  Timing Belt  19 -  43 

G851 1014  Timing Belt  15 -  42 

G851 1015  Timing Belt  19 -  44 

G851 1016  Timing Belt  23 -  25 

G851 1017  Switching Regulator   7 -  20 

G851 1018  Photointerruptor  15 -  13 

G851 1019  Push Switch   5 -  49 

G851 1019  Push Switch  19 -  21 

G851 1019  Push Switch   5 -  44 

G851 1021  Spring Washer D4  19 -  69 

G851 1022  External Tooth Washer D4   7 -  22 

G851 1023  Pan Head Screw No.3 NI M3x5  21 -  41 

G851 1024  Washer  19 -  68 

G851 1024  Washer  21 -  39 

G851 1026  Upper Paper Guide  19 -  18 

G851 1027  Upper Paper Guide  19 -  17 

G851 1029  Frame  23 -   3 

G851 1030  Frame Ass'y   7 -   1 

G851 1031  Side Cover B  11 -   1 

G851 1032  Side Cover Ass'y (CS1)   9 -  22 

G851 1033  Additional Paper Feeder Ass'y  23 -   1 

G851 1036  Lower Paper Guide  19 -  19 

G851 1037  Upper Paper Guide  19 -  14 

G851 1038  Lower Paper Guide  19 -  20 

G851 1039  Lid 2 Stopper  23 -   4 

G851 1040  Top Cover Ass'y (CS1)   9 -   3 

G851 1041  L Paper Guide B  23 -  23 

G851 1042  L Paper Guide A  23 -  21 

G851 1043  Sensor Holder  15 -  27 

G851 1044  Stay   7 -   5 

G851 1045  OFF Set PG  21 -  35 

G851 1046  Joint Bracket   7 -  31 

G851 1047  Joint Bracket   7 -  32 

G851 1048  Drawer Rivet Ass'y  13 -   3 

G851 1049  Tray Plate  25 -   4 

G851 1050  Rear Cover Ass'y   9 -  24 

G851 1051  Top Cover Ass'y (CS1)   9 -   2 

G851 1052  T Cover Ass'y  11 -   3 

G851 1053  OFF Set Frame Ass'y  21 -   3 

G851 1054  Fork Lift Ass'y  17 -   1 

G851 1055  OFF Set Ass'y  21 -   1 

G851 1056  Tray:Ass'y (DDP 70)  25 -   1 

G851 1057  Tray:Ass'y (DDP 92/184)  25 -   2 

G851 1058  Jogger Ass'y (Lower)  15 -   1 

G851 1059  Jogger Ass'y (Upper)  15 -   2 

G851 1060  Motor Holder  19 -  48 

G851 1061  U Paper Guide A Ass'y  23 -  22 

G851 1062  Frame Stay  23 -  26 

G851 1063  Door Lock Base   5 -  26 

G851 1064  Jogger Holder  15 -  33 

G851 1065  Jogger Holder  15 -  34 

G851 1066  Jogger Stay  15 -  39 

G851 1067  Lower Paper Guide Ass'y  19 -  13 

G851 1068  Lift Frame Ass'y  17 -   3 

G851 1069  SM Gateass'y  19 -  55 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



30 

G851 1070  Roller Cover  25 -  12 

G851 1071  Paper Guide  25 -   8 

G851 1072  Hinge Base Ass'y   9 -  13 

G851 1073  Hinge Base Ass'y   9 -  15 

G851 1074  Hinge Base Ass'y   9 -  14 

G851 1075  Hinge Base Ass'y   9 -  17 

G851 1076  Hinge Base Ass'y   9 -  16 

G851 1077  Front Cover Ass'y   9 -  11 

G851 1078  Front Cover Ass'y   9 -  12 

G851 1079  Middle Cover   5 -  14 

G851 1080  ST093 Ass'y (DDP 70)   7 -  16 

G851 1081  Micro Switch Ass'y   7 -  13 

G851 1082  Container Fork Ass'y  17 -   4 

G851 1083  Door Lock Case   5 -  20 

G851 1084  Rubber Roller Shaft  19 -  78 

G851 1086  Stopper   7 -   8 

G851 1087  Lid 2 Bracket  11 -  11 

G851 1088  Paper Guide B1(w) Ass'y  19 -  15 

G851 1089  Paper Guide B2(w) Ass'y  19 -  16 

G851 1090  Bracket (CS1)   9 -   9 

G851 1091  ST094 Ass'y (DDP 92/184)   7 -  18 

G851 1092  U Paper Guide B(W) Ass'y  23 -  24 

G851 1093  Push Switch Cover  19 -  27 

G851 1094  Lift Cover   7 -   2 

G851 1095  Gate Link(A)  19 -  60 

G851 1096  Ball Bearing Housing  17 -  25 

G851 1097  Gear  23 -  38 

G851 1097  Gear  19 -  31 

G851 1097  Gear  25 -  18 

G851 1098  Pulley  23 -  36 

G851 1098  Pulley  19 -  32 

G851 1098  Pulley  25 -  19 

G851 1099  Link(A)  19 -  61 

G851 1100  Pulley  21 -  36 

G851 1101  S Tension Pulley  15 -  16 

G851 1102  Jam Sensor Ass'y   5 -  19 

G851 1103  Jam Sensor Ass'y  15 -  29 

G851 1104  Stop Housing(2) M  21 -  38 

G851 1105  OFF Set Roller Holder  21 -   7 

G851 1106  Gate Ass'y  19 -  76 

G851 1107  Idler Gear Pulley  19 -  54 

G851 1108  RB301 Ass'y   7 -  19 

G851 1109  Motor Holder  19 -  49 

G851 1110  Tension Roller Holder Ass'y  19 -  37 

G851 1111  Tension Roller Holder Ass'y  19 -  36 

G851 1112  Tension Roller Holder Ass'y  19 -  35 

G851 1113  Solenoid Holder  19 -  64 

G851 1114  Motor Holder A  23 -   8 

G851 1115  Sensor Holder   5 -  36 

G851 1116  Fork Drive Shaft  17 -  27 

G851 1117  Gear Holder  17 -  13 

G851 1118  Push Button Holder   5 -  48 

G851 1119  Jogger Shaft  15 -  20 

G851 1121  Actuator  15 -  22 

G851 1122  Jogger Sensor Holder  15 -  24 

G851 1123  Stopper Shaft  15 -  19 

G851 1124  Stopper Sensor Holder  15 -  25 

G851 1125  OFF Set Bar Ass'y  21 -  24 

G851 1127  OFFf Set Roller Shaft Ass'y  21 -  11 

G851 1128  Jogger Base Ass'y  15 -   4 

G851 1129  Jogger Motor Frame Rivet Ass'y  15 -   6 

G851 1130  Stopper Motor Frame Ass'y  15 -  23 

G851 1131  Tray Frame Ass'y  25 -   3 

G851 1133  Guide Spring  19 -  67 

G851 1134  OFF Set PG W Ass'y  21 -  31 

G851 1136  Jogger Plate W Ass'y  15 -  35 

G851 1137  Jogger Plate W Ass'y  15 -  36 

G851 1138  Fork Sensor Plate  17 -   7 

G851 1140  Lock Sense Plate  17 -  44 

G851 1141  Free Stop Hinge (CS1)   9 -   5 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



31 

G851 1142  Free Stop Hinge  11 -   5 

G851 1142  Free Stop Hinge (CS1)   9 -   6 

G851 1143  Free Stop Hinge  11 -   7 

G851 1144  Holder:Ass'y   7 -  12 

G851 1145  Feed Roller Cs Ass'y  23 -  37 

G851 1145  Feed Roller Cs Ass'y  19 -  25 

G851 1145  Feed Roller CS Ass'y  25 -  20 

G851 1146  Feed Roller Cs Ass'y  19 -  26 

G851 1147  Feed Roller Cs Ass'y  19 -  24 

G851 1148  Jogger Motor Pulley  15 -   8 

G851 1149  Solenoid Ass'y  21 -  22 

G851 1150  Latch Roller Base  13 -  12 

G851 1151  Inner Cover   5 -  39 

G851 1152  Basket Sense Plate Holder  13 -   4 

G851 1153  Basket Sense Plate  13 -   5 

G851 1154  Table Ass'y - A4   5 -  10 

G851 1155  Table Ass'y - A3   5 -  12 

G851 1156  Drawer Ass'y  13 -   1 

G851 1157  Latch Arm Ass'y   5 -  27 

G851 1158  Release Slider   5 -  21 

G851 1159  Plate  13 -   2 

G851 1160  Lower Paper Guide(2)  19 -  77 

G851 1161  Solenoid Holder(2)  19 -  53 

G851 1162  Front Plate Ass'y  19 -  73 

G851 1163  Rear Plate Ass'y  19 -  62 

G851 1164  Drive Gear  19 -  23 

G851 1165  PS Cover   7 -  24 

G851 1166  Panel Holder   7 -  10 

G851 1167  F Cover Stopper   9 -  20 

G851 1168  Push Button Cover   5 -  38 

G851 1169  Stopper Plate Ass'y  15 -  32 

G851 1170  Guide Plate (L) Ass'y   7 -  29 

G851 1171  Top Cover L Ass'y (CS1)   9 -   4 

G851 1172  Top Cover 2 Ass'y  11 -   4 

G851 1173  Lock Sense Plate(R)  17 -  34 

G851 1175  Lock Sensor Holder  17 -  41 

G851 1176  RB Cover   7 -  26 

G851 1177  Push Switch Holder  19 -  22 

G851 1178  Paper Guide  19 -  12 

G851 1178  Paper Guide   5 -   1 

G851 1178  Paper Guide  23 -  19 

G851 1179  N.P(Paper Guide)  23 -  20 

G851 1180  Basket   5 -  13 

G851 1181  Sensor Holder H  17 -  32 

G851 1182  Cover Lock Shaft   5 -  28 

G851 1183  OFF-set Roller Ass'y  21 -  10 

G851 1184  Sensor Holder (PHO)   5 -  18 

G851 1185  Sensor Holder(PHO)  15 -  28 

G851 1186  Lever Base Ass'y (2)  21 -  19 

G851 1187  Motor Gear Bracket  19 -  47 

G851 1188  Idler Gear Shaft  19 -   1 

G851 1189  Idler Gear Shaft  23 -  35 

G851 1190  Tension Roller Holder Ass'y  23 -  18 

G851 1191  Tension Pulley Shaft  23 -  30 

G851 1192  Ball Bearing Holder(S)  21 -  15 

G851 1193  OFF Set Base  21 -   4 

G851 1194  J Pressure Roller  15 -  18 

G851 1195  J Roller Pin  15 -  47 

G851 1196  Wire Guide  15 -  57 

G851 1197  Jogger Pulley Flange  15 -  17 

G851 1198  OFF Set Spacer  21 -   5 

G851 1199  Link   5 -  30 

G851 1200  Latch Roller Hook   5 -  41 

G851 1201  Jogger Pulley Stand  15 -  15 

G851 1202  Idler Roller Ass'y  21 -  23 

G851 1203  Sensor Holder(EOF)  15 -  31 

G851 1204  Idler Roller (S)  21 -   6 

G851 1205  Paddle  21 -  44 

G851 1206  Paddle  21 -  43 

G851 1207  Wire Guard Plate  17 -  29 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



32 

G851 1208  Wire Guard  17 -   9 

G851 1209  Stopper Plate  21 -  29 

G851 1210  Idler Gear  19 -  72 

G851 1211  Hinge Arm Ass'y  19 -  46 

G851 1212  Drive Roller Gear  19 -  71 

G851 1213  Gate Actuator 2  19 -  75 

G851 1214  J Roller Arm  15 -  43 

G851 1215  J Roller Arm Holder  15 -  51 

G851 1216  J Roller Pin  15 -   3 

G851 1217  J Roller Pin  15 -  12 

G851 1218  Jogger Spring  15 -  38 

G851 1219  Jogger Spring  15 -  40 

G851 1220  Paper Stopper Ass'y (DDP 92/184)  25 -  11 

G851 1221  Washer  21 -   2 

G851 1222  Stopper Sheet   5 -   5 

G851 1223  OFF Set Simm  21 -  33 

G851 1224  OFF Set Simm  21 -  32 

G851 1225  Sensor Holder L  17 -  31 

G851 5017  Switching Regulator (RoHS)   7 -  20 

G851 5018  Photointerruptor (RoHS)  15 -  13 

G851 5019  Push Switch (RoHS)  19 -  21 

G851 5019  Push Switch (RoHS)   5 -  44 

G851 5019  Push Switch (RoHS)   5 -  49 

G851 5055  OFF Set Ass'y (RoHS)  21 -   1 

G851 5058  Jogger Ass'y (Lower) (RoHS)  15 -   1 

G851 5059  Jogger Ass'y (Upper) (RoHS)  15 -   2 

G851 5080  ST093 Ass'y (DDP 70) (RoHS)   7 -  16 

G851 5081  Micro Switch Ass'y (RoHS)   7 -  13 

G851 5091  ST094 Ass'y (DDP 92/184) (RoHS)   7 -  18 

G851 5102  Jam Sensor Ass'y (RoHS)   5 -  19 

G851 5103  Jam Sensor Ass'y (RoHS)  15 -  29 

G851 5108  RB301 Ass'y (RoHS)   7 -  19 

G851 5127  OFFf Set Roller Shaft Ass'y (RoHS)  21 -  11 

G851 5138  Fork Sensor Plate (RoHS)  17 -   7 

G851 5149  Solenoid Ass'y (RoHS)  21 -  22 

G851 8054  Fork Lift Ass'y (RoHS)  17 -   1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



33 

G150 1001  Sholder Screw  23 -  12 

G150 1001  Sholder Screw  19 -   6 

G150 1001  Sholder Screw  21 -  40 

G150 1002  Poly Slider  15 -  37 

G150 1008  Bind Screw M3x5   5 -  17 

G150 1010  Bind Screw M3x8  25 -  16 

G150 1010  Bind Screw M3x8  15 -  52 

G150 1010  Bind Screw M3x8  23 -  28 

G150 1014  Bind Screw M4x8  15 -  54 

G150 1014  Bind Screw M4x8   9 -   8 

G150 1014  Bind Screw M4x8   9 -  19 

G150 1014  Bind Screw M4x8   9 -  25 

G150 1014  Bind Screw M4x8   9 -  23 

G150 1014  Bind Screw M4x8  25 -   5 

G150 1014  Bind Screw M4x8  11 -   2 

G150 1014  Bind Screw M4x8  11 -  10 

G150 1015  Bind Screw M4x10   5 -  25 

G150 1016  Bind Screw M4x12  17 -  16 

G150 1020  Tapping Screw M4x10  17 -  11 

G150 1020  Tapping Screw M4x10  17 -  19 

G150 1027  Tapping Screw M4x8   5 -   8 

G150 1035  Flange Nut   5 -  22 

G150 1036  Flange Nut  17 -   2 

G150 1042  Ball Bearing  23 -  32 

G150 1042  Ball Bearing  19 -  39 

G150 1043  Ball Bearing  17 -  38 

G150 1043  Ball Bearing  17 -  37 

G150 1043  Ball Bearing  17 -  39 

G150 1043  Ball Bearing  17 -   5 

G150 1046  Bushing  17 -  21 

G150 1046  Bushing  19 -  57 

G150 1046  Bushing  19 -  70 

G150 1047  Bushing  17 -  14 

G150 1047  Bushing  19 -  29 

G150 1047  Bushing  25 -  14 

G150 1047  Bushing  23 -  39 

G150 1051  Rivet  19 -  74 

G150 1063  Extension Spring  19 -   7 

G150 1063  Extension Spring  25 -  10 

G150 1063  Extension Spring  23 -  13 

G150 1074  Extension Spring  17 -  45 

G150 1074  Extension Spring  17 -  35 

G150 1083  Retaining Ring-E   5 -  31 

G150 1083  Retaining Ring-E  15 -   5 

G150 1084  Retaining Ring-E   9 -  21 

G150 1084  Retaining Ring-E  19 -  66 

G150 1085  Retaining Ring-e   5 -  32 

G150 1085  Retaining Ring-e  15 -  44 

G150 1085  Retaining Ring-e  17 -  40 

G150 1085  Retaining Ring-e  19 -  58 

G150 1085  Retaining Ring-e  19 -  42 

G150 1085  Retaining Ring-e  17 -  36 

G150 1086  Retaining Ring-E  15 -  45 

G150 1086  Retaining Ring-E  17 -  22 

G150 1087  Retaining Ring-E  19 -  59 

G150 1087  Retaining Ring-E  21 -  14 

G150 1088  Retaining Ring-E  23 -  33 

G150 1088  Retaining Ring-E  25 -   7 

G150 1088  Retaining Ring-E  19 -  30 

G150 1088  Retaining Ring-E  15 -  46 

G150 1088  Retaining Ring-E  25 -  22 

G150 1095  Plug Cushion Rubber  19 -  11 

G150 1095  Plug Cushion Rubber  23 -  17 

G150 1098  Photo Interrupter  17 -  42 

G150 1098  Photo Interrupter  17 -  30 

G150 1098  Photo Interrupter  15 -  26 

G150 1099  Photo Interrupter   5 -  43 

G150 1100  Photo Sensor  21 -  27 

G150 1100  Photo Sensor  19 -   8 

G150 1100  Photo Sensor  23 -  14 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



34 

G150 1106  EOF Sensor  15 -  30 

G150 1106  EOF Sensor   5 -  45 

G150 1120  Adjuster  23 -  11 

G150 1120  Adjuster  19 -   5 

G150 1132  Electrostatic Eraser  21 -  18 

G150 1132  Electrostatic Eraser  23 -  27 

G150 1132  Electrostatic Eraser  25 -  15 

G150 1143  D3 Washer  21 -  42 

G150 1143  D3 Washer  11 -   8 

G150 1149  D3x14 Pin  17 -  24 

G150 1150  Pin D3x16  17 -  17 

G150 1153  Screw M3x6  21 -  30 

G150 1153  Screw M3x6  21 -  21 

G150 1153  Screw M3x6  21 -  20 

G150 1153  Screw M3x6  15 -  56 

G150 1153  Screw M3x6   9 -   7 

G150 1153  Screw M3x6  21 -  12 

G150 1153  Screw M3x6  19 -  65 

G150 1153  Screw M3x6   7 -  28 

G150 1153  Screw M3x6   7 -  14 

G150 1153  Screw M3x6  15 -  48 

G150 1153  Screw M3x6   5 -  34 

G150 1153  Screw M3x6  15 -  10 

G150 1153  Screw M3x6  11 -   6 

G150 1154  Screw M3x8  21 -   8 

G150 1154  Screw M3x8  15 -  55 

G150 1157  Screw M3x16  15 -  49 

G150 1157  Screw M3x16  15 -  50 

G150 1157  Screw M3x16   5 -  46 

G150 1160  Screw M4x8  19 -  34 

G150 1160  Screw M4x8  19 -   2 

G150 1160  Screw M4x8   5 -   3 

G150 1160  Screw M4x8  19 -   3 

G150 1160  Screw M4x8  25 -  13 

G150 1160  Screw M4x8   7 -  11 

G150 1160  Screw M4x8   7 -   9 

G150 1160  Screw M4x8   5 -  15 

G150 1160  Screw M4x8  25 -   6 

G150 1160  Screw M4x8   7 -   7 

G150 1160  Screw M4x8   7 -   6 

G150 1160  Screw M4x8   5 -  16 

G150 1160  Screw M4x8  21 -  16 

G150 1160  Screw M4x8   7 -   4 

G150 1160  Screw M4x8   7 -   3 

G150 1160  Screw M4x8   5 -  24 

G150 1160  Screw M4x8   5 -  47 

G150 1160  Screw M4x8  21 -  34 

G150 1160  Screw M4x8   5 -  40 

G150 1160  Screw M4x8   5 -  35 

G150 1160  Screw M4x8   5 -  37 

G150 1160  Screw M4x8  23 -   6 

G150 1160  Screw M4x8  21 -   9 

G150 1160  Screw M4x8   5 -  42 

G150 1160  Screw M4x8   5 -   2 

G150 1160  Screw M4x8  17 -  33 

G150 1160  Screw M4x8   9 -   1 

G150 1160  Screw M4x8  17 -  12 

G150 1160  Screw M4x8  11 -  14 

G150 1160  Screw M4x8  11 -  13 

G150 1160  Screw M4x8  17 -  10 

G150 1160  Screw M4x8  17 -  20 

G150 1160  Screw M4x8  17 -   8 

G150 1160  Screw M4x8  13 -  10 

G150 1160  Screw M4x8  17 -   6 

G150 1160  Screw M4x8  17 -  43 

G150 1160  Screw M4x8  13 -   9 

G150 1160  Screw M4x8   9 -  10 

G150 1160  Screw M4x8   7 -  34 

G150 1160  Screw M4x8   7 -  23 

G150 1160  Screw M4x8   7 -  15 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



35 

G150 1160  Screw M4x8   7 -  25 

G150 1160  Screw M4x8  15 -  53 

G150 1160  Screw M4x8  11 -   9 

G150 1160  Screw M4x8   7 -  17 

G150 1160  Screw M4x8   7 -  21 

G150 1160  Screw M4x8  11 -  12 

G150 1160  Screw M4x8   7 -  27 

G150 1161  Screw M4x10  21 -  17 

G150 1162  Screw M4x12   7 -  33 

G150 1162  Screw M4x12  19 -  52 

G150 1162  Screw M4x12  23 -   2 

G150 1258  Slide Rail (1)   5 -   6 

G150 1259  Slide Rail (1)   5 -   7 

G150 1262  Stepping Motor 5 - DC35W  19 -  50 

G150 1262  Stepping Motor 5 - DC35W  23 -   7 

G150 1263  Stepping Motor 4 DC/15W  15 -   7 

G150 1295  Geared Motor 2000 - DC3W  17 -  18 

G150 1311  Drive Gear  17 -  23 

G150 1329  Motor Gear Lh  17 -  15 

G150 1344  Sensor Holder  21 -  28 

G150 1344  Sensor Holder  23 -  15 

G150 1344  Sensor Holder  19 -   9 

G150 1354  Drive Gear 2  17 -  28 

G150 1411  Gear Stopper  19 -  33 

G150 1411  Gear Stopper  25 -  17 

G150 1411  Gear Stopper  21 -  37 

G150 1411  Gear Stopper  23 -  29 

G150 1421  Solenoid A  19 -  63 

G150 1421  Solenoid A   5 -  33 

G150 1431  Pressure Roller Ass'y  25 -   9 

G150 1431  Pressure Roller Ass'y  19 -  10 

G150 1431  Pressure Roller Ass'y  23 -  16 

G150 1438  Pick Idler Gear  23 -  34 

G150 1443  Idler Gear A  25 -  21 

G150 1544  Phd Knob  19 -   4 

G150 1544  Phd Knob  23 -  10 

G150 1587  Feed Roller Knob  19 -  28 

G150 1594  Tension Roller B  23 -  31 

G150 1594  Tension Roller B  19 -  38 

G150 1709  Hook Ring B  13 -   8 

G150 1709  Hook Ring B  13 -  11 

G150 1710  Latch Roller Shaft  13 -  14 

G150 1710  Latch Roller Shaft  13 -   6 

G150 1711  Latch Roller Ass'y  13 -  13 

G150 5084  Retaining Ring-E (RoHS)   9 -  21 

G150 5084  Retaining Ring-E (RoHS)  19 -  66 

G150 5098  Photo Interrupter (RoHS)  17 -  42 

G150 5098  Photo Interrupter (RoHS)  17 -  30 

G150 5098  Photo Interrupter (RoHS)  15 -  26 

G150 5099  Photo Interrupter (RoHS)   5 -  43 

G150 5100  Photo Sensor (RoHS)  23 -  14 

G150 5100  Photo Sensor (RoHS)  19 -   8 

G150 5100  Photo Sensor (RoHS)  21 -  27 

G150 5106  EOF Sensor (RoHS)  15 -  30 

G150 5106  EOF Sensor (RoHS)   5 -  45 

G150 5262  Stepping Motor 5 - DC35W (RoHS)  19 -  50 

G150 5262  Stepping Motor 5 - DC35W (RoHS)  23 -   7 

G150 5263  Stepping Motor 4 DC/15W (RoHS)  15 -   7 

G150 5421  Solenoid A (RoHS)  19 -  63 

G150 5421  Solenoid A (RoHS)   5 -  33 

G150 5431  Pressure Roller Ass'y (RoHS)  23 -  16 

G150 5431  Pressure Roller Ass'y (RoHS)  25 -   9 

G150 5431  Pressure Roller Ass'y (RoHS)  19 -  10 

G150 8295  Geared Motor 2000 - DC3W (RoHS)  17 -  18 

G151 1059  Sb Motor Gear  19 -  51 

G151 1059  SB Motor Gear  23 -   5 

G152 1003  Ball Bearing  17 -  26 

G152 1134  Guide Plate   7 -  30 

G152 1200  Door Hinge Bush   9 -  18 

G155 1006  Washer  15 -  14 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



36 

G155 1681  Linear Sleeve A  15 -  21 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 


	LOCATIONS OF UNITS 
	1.CS-1/CS-2 1 (G851/G852/G859/G860) 
	2.CS-1/CS-2 2 (G851/G852/G859/G860) 
	3.CS-1/CS-2 3 (G851/G852/G859/G860) 
	4.CS-2 (G852/G860) 
	5.Drawer Section (G851/G852/G859/G860) 
	6.Jogger Section (G851/G852/G859/G860) 
	7.Fork Lift Section (G851/G852/G859/G860) 
	8.Paper Feeder (G851/G852/G859/G860) 
	9.Off Set Section (G851/G852/G859/G860) 
	10.Additional Paper Feeder (G851/G852/G859/G860) 
	11.Tray Section (G851/G852/G859/G860) 
	PM Parts Index 
	Parts Index 

